



Received: 06/03/99 Completed: 06/07/99 Letter: A jd P.O.#: 905555 Test Report #: 2-24394-0-

Client's Identification Arlyn 9x6

Tested For: Shawn Winters  
Phifer Wire Products Inc.  
PO Box 1700  
Tuscaloosa, AL 35403-1700

Key Test: UBC 31-1 PT (initial) 100

Tel: 1-(205)-750-4848 Ext:  
Fax: 1-(205)-750-3018

TEST PERFORMED: UBC 31-1 (previously UBC 55-1)  
Uniform Building Code Standard 31-1 Flame-Retardant Membranes

RESULTS:	Specimen #	Afterflame (seconds)	Drip Burn (seconds)	Char Length (inches)
Initial (Unweathered):	1 Length	0	0	3.0
	2 Length	0	0	2.0
	3 Width	0	0	2.0
	4 Width	0	0	2.0
After 100 Hours Accelerated Weathering* :	5 Length	NT	NT	NT
	6 Length	NT	NT	NT
	7 Length	NT	NT	NT
	8 Width	NT	NT	NT
	9 Width	NT	NT	NT
	10 Width	NT	NT	NT

\* Accelerated weathering was performed in accordance with Federal Test Standard 191 Method 5004. This is in lieu of the procedure specified by section 31.104.1, which cannot be conducted due to the fact that the specified weathering apparatus is no longer available.

REMARKS: NT \* Not tested; see Govmark letter dated June 9, 1999.

ACCEPTANCE CRITERIA: For each individual specimen --

Afterflame (seconds)	Drip Burn (seconds)	Char Length (inches)
2.0 maximum	0	10.0 maximum

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:  
 ( x ) Complies (see "Remarks")       [ ] Does not comply

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by UBC 31-1.

AUTHORIZED SIGNATURE  
THE GOVMARK ORGANIZATION, INC.

jd